ATTACHMENT D - TOMCO PROPOSAL
8/26/2020 PROPOSAL LETTER

TOMCOQ:
TF 1-800-832-4262

SCOPE

PH 770-979-8000 3340 Rosebud Road
FX 770-985-9179 Loganville, GA 30052 USA

TOMCOsystems.com

CARBON DIOXIDE STORAGE AND CARBONIC ACID FEED EQUIPMENT

DESIGN-BUILD BID SPECIFICATIONS
For
RIVIERA BEACH, FL
WATER TREATMENT PLANT
CHLORINE SYSTEM REPLACEMENT
TOMCO:2 Quotation #2190-2
April 30, 2020

A. Work Included: This section covers the work necessary to furnish the equipment and
materials required for the carbon dioxide storage, feed, and pH control system. The
system, as specified herein, shall be furnished by one supplier, with at least 20 years of
prior experience in supplying carbon dioxide systems of the type specified.
[...]
identify and present to the City alternative approaches that offer the potential to add value.

3.1 Historical Raw Water Quality Data

Table 3-1 contains an overall range of raw water quality data from the water treatment plant monthly opera-

tions reports, based on January, April, July and October datasets from each year. Raw water samples are col-
lected pre-stripping from the air stripper basin. The range is comparable to the 2011 average raw water data
from the Water and Wastewater Master Plan and 2015 raw water sampling data from TestAmerica and Jupi-
ter Environmental Laboratories.

Table 3-1.2017-2019 WTP MOR Historical Raw Water Quality Ranges

Parameter 2017-2019 Overall Range
Min Max
pH 7 7.9
M.0. Alkalinity (mg/1) 204 300
Calcium Hardness (mg/1) 236 320
Magnesium Hardness (mg/1) 6 22
€02 Calc. (mg/1) 2 55
Iron as Fe (mg/1) 0.05 0.9
Color 14 67

3.2 Chemical Dosages

This subsection identifies the design minimum, average and maximum dosage for each chemical feed sys-
tem. The target chemical dosages were established based on a combination of historical plant operating rec-
ords, recommendations established in the City’s Master Plan, published manufacturer recommended dos-
age guidelines, and supplemental tests conducted with the objective of validating treatment requirements.
The recommended chemical dosages and supporting assumptions are provided below in Table 3-2.

Brown v Caldwell

6

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

Table 3-2. Recommended Chemical Dosage Range

. Design Dosage Range, mg/L .
Chemical : Comments/Assumptions
Min Avg Max

Breakpoint chlorination not targeted, except for periods of free chlorine
Sodium Hypochlorite maintenance flush. Dosages are consistent with MOR records and vali-
(primary dosage points) dated by jar testing. Average dose to be used to size storage inventory
and min/max dosages used to size metering pumps.

Sodium Hypochlorite To serve as backup to primary pumps and trim application.
(secondary dosage 0.1 varies 8
points)

Recommended range typical for achieving a target chloramine residual of
3 to 5 mg/L at the point of entry at a maximum chlorine to ammonia-N
Ammonia Gas 0.1 0.8 1.0 ratio of 5:1. Assumes negligible background ammonia in treated water
prior to ammonia application. Actual dose will be reduced by an amount
equal to background ammonia after air stripping.

Dosage range correlates with RTW modeling results and jar testing re-

Lime 80 130 150 sults.

Polymer 03 0.6 1.5 Maximum dose allowed is consistent with manufacturer’s published limit
y ’ ’ ’ and average/min levels are consistent with typical range utilized by WTP.

Carbon Dioxide 5 12 20 Target dose to reduce softened water pH to the range of 8.3 to 8.5.

Water treatment chemicals are divided into six incompatible groups: Acids, Bases, Salts & Polymers, Adsorp-
tion Powders, Oxidizing Powders, and Compressed Gases. The currently considered WTP chemicals for
RBUSD below:

= Sodium Hypochlorite is a base (Group Il)

=  Calcium Hydroxide (Hydrated Lime) is a base (Group Il)

=  Polymer is in Group lll (Salts and Polymers)

= Ammonia and carbon dioxide are compressed gases (Group VI). It should be noted that each com-

pressed gas should have its own separate storage/feed area

Contractor shall follow appropriate requirements and best practices pertaining to chemical compatibility, for
example, the following are minimum EPA requirements that apply to the storage of various WTP chemicals:
1) Do not store liquid chemicals and dry chemicals together regardless of which compatibility group
they fall into.
2) Do not store chemicals from different compatibility groups together.
3) Do not store products such as paint, antifreeze, detergent, oil, grease, fuel, solvent, and beverages in
the same area as water treatment chemicals.

3.3 Lime Feed System

Currently the water treatment plant has two functioning Wallace and Tiernan paste slakers in the South
Chemical Building (SCB). The existing system is not capable of dosing lime to the north lime softening unit
(No. 3), does not have adequate storage capacity, and is unreliable and constrained in its ability to control
the delivery of lime to a target pH set point in each operating lime softening unit. The goals of the proposed
improvements are to:

Brown v Caldwell

7

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

1) Expedite retrofit improvements to the existing system that will facilitate the dosing of lime to each
softening unit. This improvement is required to establish the capability to soften in the north soften-
ing unit in the interim period until a new lime feed system is installed;

2) Install a new lime storage and feed system that will serve primary operating duty with the retrofitted
existing system be retained in a standby capacity.

Table 3-3 provides an overview of the lime system injection points applicable to both the retrofit and new
lime feed system.

Table 3-3. Lime System Injection Points

Injection Point Num- . - .
jectio beor thu Location Description Function
1 South Softener No. 1 Softening
2 Central Softener No. 2 Softening
3 North Softener No. 3 Softening

3.3.1 Retrofit of Existing Lime Feed System

The Contractor shall install a slurry holding tank, feed pumps, conveyance piping and related appurtenances
to permit the controlled delivery of slaked lime to each lime softening treatment unit. Contractor shall as-
sess the feasible options for cost effectively achieving this objective in a manner that may be implemented
on an expedited basis (by June 2020). Optional locations for siting the required equipment include: 1) the
first floor in an area that will also house the proposed sodium hypochlorite feed system; 2) the second floor
in the area below the lime slakers; 3) other location in the SCB identified by Contractor that is compatible
with proposed use. The reconfigured existing lime feed system will be maintained in a standby mode to tem-
porarily feed lime in event the operation of the proposed system is interrupted.

3.3.2 New Lime Feed System

Contractor shall design, furnish and install a standalone lime storage, slaking and metering system that is
capable of controlled delivery of slaked lime to the three existing lime softening units. The feed system shall
be controlled in proportion to flow at an operator selected dose required to meet target pH. The settled wa-
ter pH in each softening unit shall be continuously monitored and reported locally and remotely via the
SCADA system.

The plan is to construct two new lime silo/slaker units, similar to those shown in Figure 3-1. Each unit will
contain the components necessary to act as a standalone system: quicklime storage, feeder, grit removal,
slaker, slurry holding tank, slurry pump, and controls. The slurry pump will maintain slurry in suspension at
the manufacturer’s recommended minimum velocity within a loop passing over all three lime softening units.
Dosing assemblies would control the flow of slurry from the loop to each lime softening unit. Subject to fund-
ing limitations, the proposed units may be implemented in a phased manner with the existing retrofitted unit
serving as a standby feed system. The proposed units would have automated equipment to be added to the
Water Treatment Plant SCADA system to allow for remote monitoring, setpoint determination, alarm annunci-
ation and operation from the plant control room. Additionally, each unit is to have all major components for
lime slaking and slurry delivery, including quicklime storage, holding tank, and slurry pump, so that there is 1

n
Brown v Caldwell :

8

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

duty and 1 standby unit. Some equipment, such as the grit removal system and lime slurry dosing assem-
blies, may be shared by both units.

Figure 3-1. Example of stand-alone lime slaking system from RDP Tekkem

Two general locations are under consideration for the silos, as shown in Figure 3-2. The footprint for both
silos sited together is anticipated to be about 20’ by 50’. Location 1 is a footprint over a dirt area which has
miscellaneous purposes, such as space for chemical truck maneuvering after delivering quicklime. Location
2 is a footprint which requires demolition of the abandoned sludge thickener.

7 D

L\

v\ .\ \. '\/‘_
_ 86X | ocation 2
Location 1 for new
for new lime silos
lime silos

Figure 3-2. Potential Locations for Standalone Lime System.

Both locations will have to be researched and refined further to determine if they meet certain criteria, in-
cluding but not limited to:

1. Setback requirements
2. Accessible by quicklime trucks
3. Grit removal

4. Suitable distance from the North Chemical Building in the event it undergoes demolition

n
Brown v Caldwell :

9

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

5. Suitable for slurry piping and dosing assemblies reaching all three lime softening units
6. Suitable for utility connection

The design criteria presented in this section was based on historical data and jar testing data conducted on
raw water from the Air Stripper Basin in the Water Treatment Plant. For the last several years, the RBUSD did
not soften 100 percent of the raw water supply and general inconsistencies exist in the recorded flows and
chemical consumption that makes historical data unreliable for determining design requirements. While not
reliably metered, raw water bypass flow is estimated by plant operating staff to range from 1 to 4 mgd. Con-
sequently, among the sources of information reviewed, the jar testing conducted was selected as a con-
servative indicator of expected lime dosages required for a range of softened water pH values. Based on the
jar testing results shown in Figure 3-3, a quicklime dosage between 100-200 mg/I would lead to settled wa-
ter pH levels between 8.3 to 10.1. The plant targets a softened water pH in the range of 6.5 to 8.5, however,
due to limitations of the existing lime feed system, consistent operation within the target range is a chal-
lenge to achieve. Currently, the plant relies on its post softening chlorination (using gas) to lower the treated
water pH to the finished water pH range of 8.0 to 8.5 that has historically been targeted by plant operators.
With the planned replacement of the gas chlorine system with sodium hypochlorite, the pH reduction benefit
provided by the current use of chlorine gas for secondary disinfection will no longer be available. Conse-
quently, a carbon dioxide feed system is also recommended for post-softening pH adjustment (discussed in
a subsequent Section).

Lime Dosage Impact on pH, hardness, and alkalinity (0.6 ppm
71325 polymer dose)

300 12
= 10.13
@
£ 250 9.3 9.26 ° 10
= ] 1 8.22 8.26 ®
E 200 ] ® 8
I}
T 150 6 %
=]
&
2 100 4
g I
- 50 2
@
=
0 0
Sample from Sample from 50 75 100 150 200

air stripper Softener No.1
basin

Lime Dose (Ca0 mg/l)

W hardness Mmalkalinity @ pH

Figure 3-3. Lime Dosage Jar Testing Data

The average chemical feed requirements calculations indicate a feed rate that is likely more than the histori-
cal feed rate of 5000 pounds quicklime per day from 2018 to 2019. Therefore, the impact on sludge han-
dling, tendency for calcium scale formation, and operating expenses are important considerations that could
potentially limit the allowable operating regime. A separate analysis of the sludge handling system (beyond
the scope of this effort) is required to assess its capacity to handle increased sludge production. It is further
noted that improvements to the sludge handling system are beyond the scope of proposed improvements.

Brown v Caldwell

10

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

Table 3-4 provides an overview of the anticipated equipment in a new standalone silo system which would
contain two interconnected silos with the majority of equipment in each silo. The type of equipment selected
will depend on the vendor selected and client preferences.

Table 3-4. Lime System Equipment Sizing

Parameter Value Comments

Quicklime Storage Silos

Number of Silos 2 1 duty + 1 standby
Minimum Silo Capacity, Each 86 30-days of storage, average chemi-
(tons) cal feed conditions

Lime Slakers

Type Batch or Paste Depends on client preference and

vendor. Able to meet design flow
and dosage conditions.

Number of slakers 2 1 duty + 1 standby
Slaker Capacity (Ib/hr) 1,000 1 slaker suitable to handle plant de-
sign capacity

Slurry Holding Tanks

Number of Tanks 2 1 duty + 1 standby

Tank Volume, Each (gal) 1000 Based on average chemical feed
conditions. At least 2 hours of de-
tention time. Equipped with mixers.

Slurry Pumps
Type Rubber lined centrifugal pump Suited for lime slurry and able to
maintain minimum velocity to pre-
vent lime settling in pipes.
Number of Pumps 2 1 duty + 1 standby
Feed Point Dosing Assembly
Number of Assemblies 3 One for each softening unit mixing

zone

Suitable Materials of Construction: for the slurry loop piping is PVC and/or reinforced rubber hose (EPDM,
reinforced with synthetic fiber and wire); and unpainted 304 stainless steel for slaker, feeder, holding tank,
grit remover conveyor (painted carbon steel is low cost alternative but may not be as durable as stainless
steel under abrasive conditions).

3.4 Polymer System

Originally polymer was provided at the WTP as a coagulant aid (previously Aluminum Sulfate). RBUSD has
discontinued the use of Aluminum Sulfate and currently polymer is used as the sole coagulant. The existing
Polymer Feed System is temporarily housed on the first floor of the South Chemical Building and needs to be
relocated. The system was originally located in the North Chemical Building and some of the inoperable
equipment has remained there.

Brown v Caldwell

11

Use of contents on this sheet is subject to the limitations specified in this document.
Final Design Criteria TM



Design Criteria

This project will be to provide in-kind replacement of the Polymer Feed System with all new equipment. The
new Polymer Feed System will be located on the first floor of the South Chemical Building in the previous lo-
cation of the WTP’s main generator. New Yard Piping will also be installed to route polymer to the desig-
nated injection points. The Polymer Feed System will utilize 55-gallon drums for polymer delivery (as with
the current system). These drums will be placed on scales and neat polymer transferred, mixed and diluted
into an aging tank for a minimum of 30 minutes of aging and distribution as a diluted solution to the injec-
tion points summarized in Table 3-5. Containment will be provided to contain 150% of the volume of the
aging tank. Each injection point will be fed by a single feed pump with a single installed backup available for
the largest pump out of service. The feed system will be appropriately manifolded to allow for the backup
pump to feed any disinfection point desired.

Table 3-5. Polymer System Injection Points

Injection Point Num- . - .
y ber Location Description Function
1 North Softener Coagulation
2 Central Softener Coagulation
3 South Softener Coagulation

The Polymer Feed and Storage Facility will consist of Two Scales for the storage of 55-gallon drums with an
additional dedicated storage area for an additional four (4) full 55-gallon drums and three (3) empty drums.
Peristaltic pumps will transfer neat polymer to a mini polymer feeder that properly mix and dilute the polymer
to approximately a 0.5% delivered solution strength. This solution will be stored in an aging tank with a
mixer from which the diluted solution will be pumped by additional diaphragm metering pumps to the injec-
tion points. The aging tank must be of a size to allow for at least 30 minutes of aging. The system must have